BODY PANELS 30.030
BODY STYLES
z
FIGURE PART el |3 -
GROUP, PART MAME ond DESCRIPTION MODELS “l=z2|Z(=15
MUMBER 7 NUMBER E12|2|2|%
= ! - =] -
HERE
30.034 - BODY VENTILATING AIR DUCT
6-2-36 | Funnel, Air Duct Inlet, Right (incl.Screen).. | 200612 | A1l 11| 1| 1] 1
Funnel, Air Duet Inlet, Left (inel.Screen),... | 200613 | All 1] 1| 11} 1
Outlet, Air Duct Tee, Right (Painted)(L.H.D.} | 205383 | A11 1 1| 2] 1] 1
Outlet, Air Duct Tee, Left (Painted)(L.H.D.)}. | 203657 A1l 11 1/1|1|1
Outlet, Air Duct Tee (Painted)(R.H.D.)....... 203657 | 491,495 2
Screw, No. 6-18 x 3/8" Rd. Hd. Cr. Rec. Tap 756 | 411 212|212 2
Deflector, Air Duct (Painted}................ 204318 | A11_ 2(2)2| 2|2
Sleeve, Adr Duet Qutlet. .. ... . .covvivrnrrnnns 202116 | All- 2|22 2] =2
Cover, Air Duct Heater Opening............... 204341 | A11 1] 1)1 1] 1
Screw, No. 6-18 x 3/8" Rd. Hd. Cr. Rec. Tap 756 | All 2| 2| 2] 2] 2
Lockwasher, No. 10 Ext. Tooth......... A A 294 | A1l 2|l 2|22 2
Control, Ventilator (less Cable and Knob)
L3 e bl e e A 0. T o o R B B3 E1 P ATy P PO 203614 | 491,492 11| 21.1] 1
Control, Ventilator (less Cable and Knob)
[ L b e e P A R Rt e aemnD A 204317 | 495,496 1|1
Control, Ventilator (less Cable and Kneb)
L L R R A e 1T O e S AR B o bh m e e 203614 | 491,495 1
Stud, Control Mounting........... RN 0 BT 203615 | all 11111} 1
1 i Wl LT B o e e i ey oy Y B i B 206110 | All 111|111
Enob, Ventilator Control, Upper.............. 203616 | All 111|211
Enob, Ventilator Contrel, Lower.............. 203617 | A1l 111(1(1]-1
Screw with L/W, No. 8=32 x 3/4" Ov. Hd. Cr.
R re o C S oo AR a0 COH O B e R B 205588 | A1l 11102
Cable, Vent. Contrel (L.H.D.)(up to Body
No. 491-22148, 492-32627) . .... vt vunrennns 204316 | 491,492 1111
Cable, Vent. Control (L.H.D.){after Body
No. 451-22148, 402-32527) . cuuvu it nnnnnnnnn 206078 | 491,492 1|11
Cable, Vont., Control...... v eceiinssnoscmnses 206078 | 491,492 1(1
Cable, Vent. Control (L.H.D.)}(up to Body .
No. 495-13907, 496-10436).................. | 204328 | 405,408 111
Cable, Yent. Control (L.H.D.,){after Body
No. 495-13907, 496-10436).................. | 2086079 | 495,496 1(1
Cable, Vent. Control (B.H.D.).....ccuuenoeeas 203618 | 491,495 1
Speednut (Cable to Dash).......c.civuunnnnn 205785 | A1l 1|1j1f1|1
Clip, Ventilator Control Cable............... 201987 [ Aall 1j1|111(1
Screw with L/W, No. 8-32 x 7/16" Rd. Hd.
Fl LG R R B 5 o o o b O D e e B e e el S ) 205589 [ All if1j1]1|1
Snaadtieors L e e L s 202801 | A1l b e I O 1 1
Grommet, Vent. Control Cable (L.H.D.)........ 204305 | All l1j11111|1
Clip, Vent. Control Cable Wire......... T 202902 | All 2|l 2|2|2] 2
Secrew, No, 8-32 x 1/2" Rd. Hd. Cr. Rec..... 599 | A1l 2l2|2|2] 2
e I o el s (e s b o 202901 | A1l 2l2| 2| 2|2
30.038 - DOOR HINGE PILLARS AND
' REINFORCEMENTS (PRIME)
PIIOAr, BRI eht S Front .t o Ll rn L 202576 | A1l 1 1( 1
30-1-20 | Pillar, Left, Front..........c0vuun. Ao o 0 a0 202577 | A1l 1 1(1
PLllax ,  RIght, Fromt i s vieie s T aie n ereitie 206159 | 482 1
bd Lt OO IR o P e T T | i 0 i R - 206160 | 492 1
Pillar, Right, Framen Lo ..., coer o 205120 | 492,496 1
Pillar, Left, Fromt.......... ..... AR 0o o 0no B 205121 | 492,496 1
Reinforcement, Hight, Front........... ¢ 0enas 206163 | 492,496 1




30.030

BODY PANELS

BODY STYLES
z z
e GROUP, PART MAME and DESCRIFTION FARL MODELS é S i E 3
MUMBER HUMBER sl &l2|:z2 %
- L - = =
BEEERERE
30.038 - DOOR HINGE PILLARS AND
REINFORCEMENTS (PRIME)
Reinforcement, Left, Front................... 206164 | 492 496 1
30-1-14 | Pillar, Right, Center........... .ot inunans 200576 | All 1 1| 1
Pillar, Left, Centar. ......o v umnninnranans 200577 | All 1 1|1
Pillar, Right, Center., ... . voresntriinnnnns 206161 | 492,496 1
Pillar, Left, Center.......cuicnvmannrrannnna- 206162 | 492,496 1
30-1-15 | Facing, Rear Door Lock Pillar, Right......... 202909 | A1l 1 1] 1
Facing, Rear Door Lock Pillar, Left.......... 202910 | A1l 1 1] 1
Facing, Rear Door Lock Pillar, Right......... 204329 | 492,496 1
Facing, Rear Door Lock Pillar, Left.......... 204330 | 492,486 1
Reinfercement, Rear Dooy Lock Pillar Facing,
Right....... 00000000 dooo o aGe 0o 0 B Bt i o 202950 | All 1 1
Reinforcement, Rear Door Lock Pillar Facing,
TR b omn o o000 0000 O Do G0 o0 CCIC D 00 0 F e e & 202924 |All 1 1
30.040 - REAR QUARTER PANELS (PRIME)
30=1=8 | Panel, Bight.... s vvreeesnsnnnrnnansnsaansrsns 205139 | 491,482 1 1
Brritziily, Rl e Ao 0 f aoso DHEG 0 G0 QOO S D o S 205138 | 491,492 1 1
Panel, Right......... .an el e R T in g en S e hakat st 205134~ 495,496 1
Panel, Left.......... aHgtn Shod N foGooan 0T Bdd S 205133 41-}5,496 1
Panel, Right.......... T G O OO DG T SO0 i 206168 | 492 1|1
Panel, Left..... orcuuisaa T eTa Ta T o ey ety dakeinyeTe s 206167 | 492 1)1
Panel, Right.........c.ccevivssrsnssnrassnsna 206170 | 496 1
L TR S AR S O o e e D O o A o B T vers | 206169 | 496 1
panel, BAdght. .. . i ats e i e s e 206270 | 491,492 1-
R Ly 1 F ST e e e CACCICICHE G A IR IR e R R ER 2068271 | 491,492 1
30-1-16 | Panel, Rear Wheel Housing, Outer, Right...... 204339 | All 111111
Panel, Rear Wheel Housing, Outer, Left....... 204340 | All 1111111
Panel, Rear Wheel Housing, Inner, Right...... 204321 | ALl I({1|1]11]1
Panel, Rear Wheel Housing, Imnnmer, Left....... 204320 | All 1(1j1]1)]|1
Baffle, Wheel Housing Front, Right..... GG AL 205237 | All 1{1j11|1]1
Baffle, Wheel Housing Front, Left...... OO D 205238 | All 1]1|1|1]1
Baffle, Wheel Housing Rear, Left...... cew s . | 205239 | AL 1j1|1(1]1
Weatherseal, Wheel Housing Baffle, Right. 204319 |All 111111
Weatherseal, Wheel Housing Baffle Front,
AN S h oo o oD an SHD PO G 0 0O DM M O A S HG O ORE D GO 204322 |All 1j1]1({1(|1
Weatherseal, Wheel Housing Baffle Rear, Left. 205242 |All 1j1(1]11]1
Panel, Rear Compartment Side.......cceivasuas 206092 |All 1|1(1|1]1
Plug, Tool Compartment Drain Hole............ 205517 |All 1{1|1|1|1
Cover, Fuel Tank Filler Neck.......ooceunenn- 204161 [All 1j]1(1|1]1
30-1-7 | Cover, Fuel Tank Filler (incl. Hinge)}........ 206005 | All 1j1(1]1]1
Screw, No. 10-12 x 172" Rd. Hd. Cr. Rec.... 648 |All 2|l2|aj2|2
Bolt, 1/4"-20 x 3/8" Hd. Hd. Cr. Rec....... 474 |ALL 2l2jz2|2)|2
ckwasher, 1/4" Ext. Tooth................ 370 |(All 2l2|2)12]2
;:.t, 1/4"a20 Hx. L. ..ossceennnnrannnnanns 206274 |All z|lzj2|2)|2
Spring, Fuel Tank Cover (for turned in Codils) |200567 |ALl 11111 1
Spring, Fuel Tank Cover (for turned out
e L e (o el ot - ate [=halmtalm R e de [ Lo en Do 000G . | 206006 | ALl 11111
T T ] oo o ey e g Pt B o 1 A P AL R LT s £ e cesssesss |200568 | ALY 2|12lz212]2
Trough, Rear Compartment Drain, Upper........ |205124 jAll 1111 1
Trough, Rear Compartment Drain, Side, Right.. | 205125 |All 1111 1
Trough, Rear Compartment Drain, Side, Left.. 205126 |All 111)1 1
216
————y i e e e




BODY PANELS 30.030

BSDY STYLES
ra
FIGURE ; PART g Z :
NUMEBER GROUP, PART MAME ond DESCRIPTION T MODELS 2 |z E g
<|1S]¥|5]=2
] 2 a 5 -]
30.040 - REAR QUARTER PANELS (PRIME) (Cont’d)
Ol e e L BooohoBaBntbao 204620 | All 5|55 5
Trough F.ea_-r Compartment Drain, Side Ripht.. |206286 | 491,492 1
Trough, Rear Compartment Drain, Side, Left... |208285 | 491,492 1
30,048 - REAR STONE DEFLECTOR (PRIME)
30-2-13 | Deflector, Rear............ GG oo DEnaD taE a0 204337 | All 1|j1j1j1]1
Extension, Right............ A N ot S 204335 [All s 0 1 T O O O
Bxtemadon, Ledt. ... . ..ccacerssisnanaasnnanans 204336 | ALl I I B I O .
L Seal, Deflector...........o0c0us telatopelat shadntel=ters 205310 |All o Y e s | 1
A Seal, Daeflector Extension. SBoRCoaoonndagas 205309 |All 1j11j1]2]2
Screw, Deflector to Bodjr, 1;’4"-20 x 1/27
Hx. Hd. Chh Qo 0 O 8 1 e T P £ 2 B 3 7 v ' 179 | All 6| 6G|6| 6|6
Screw, Extension to Quarter Panel, 1f4“-2ﬂ i y
] o AL T T N (ks i P T iy AP A o 3 179 A1l B(a|8|8|8
i Flatwasher, Extension to Quarter Panel,
174" Med., . . ... oo cissniaasss wleiniele e im el 190 | ALl 8(8|8|8B| 8
Nut, Extension te Quarter Panel, 1/4"-20
P AR e s o B DD T e i R S ey S e O B 203 | All g|8|8|8B|8
Screw, Extension to Deflector Panel,
1747 20 x 1/2" Hx. HAd. .. .. v vecemnniaciaaas 179 | All Zlz|2)|2]|2
Loeckwasher , Extension to Deflector Panel,
T Al Madiy A0 Sl SR e L 190 |(All ol2|l2|2]z2
Nut, Extension to Deflector Panel,
1/74"-20 HX, L. . cvncecncnciisssnaansnsan 203 | All 212|222
Screw, Deflector to Lower Deck, No. 10-32
| x 172" Hx. BHd...vrs04 e e R Pk 694 | A1l 6| B|6|B)|6
i_' Lockwasher, Deflector to Lower Deck,
1 No. 10 Ext. Taoth. .. ... . s annncdnnnan 294 | All 6|(6|6]|6|6
] | : Wut, Deflector to Lower Deck, Hu4 10-32 Hx. 202 |All GE|6B|6|6|6
Anti-Squeak (Lower Flange to Body'} eYed sTaRekri st st ene 205127 |All a|l2jz2(2|2
| Anti-Squeak (Extension to Body)........... +.e | 205128 | A1l 2|l212]2| 2
Anti-Squeak (Deflector to Body).............. 205307 [All n 28 I ] 8 T (8
4
1 30.050 - BODY SHELLS (PRIME)
30-1<3 (Bhell (L.H.D.).. ... cociusnsssnnns [ 1.... | 204162 | 491
1. : 20-1-2 [Bhell (L.H.D.).......lceceasnsnans ce.- | 204164 | 492 1
' Bhell (L.H.D.}.:....ibliil.. GhnG0CE ce.. | 204166 | 492 1
. Shell (L.H.D:) o bate s d oo avnsas incl.|---- | 204167 492 1
L F0=1e3 | Shell (L.H.D.)ueusrireencacsanss, | Doors|---- | 204168 | 495 1
30-1-31 | Shell (L.H.D.) .. cfior-nomaiaanats d and b---- | 204170 | 496 1
LTI 0T (8 he ) Ane e JaBB ne CEaa B oE ¢ peck |-+-- |204172 | 496 1
§ Shell (L.H.D.) i 8 B o He D SRR B Lid |+ 206275 | 491 1
1 b Shell (L.H.D.}..oueunsarunansrsnnn ... | 2086276 | 491 1
| Shell (L.H.D.}..ovoquecuunas Coha oo e ee. | 208277 | 492 1
' Shald, (R H D s e k. UeTe b a v s ... | 204163 |49 1
Shell R .H.D.)oisraiinnminnnsrssns L Jooaa | 204168 | 485 1
F0aledl [1BRe Y] (L H.D e e s s mie = ahes o .less 1.... | 204173 | 491 1
30=1=3 | 5hell (L. H.D.). .o roncncennases Daong | das 204175 | 492 1
Bhall (L.H:D. ). aes san e s ssans dandibroe 204177 | 492 1 |
’ Shell (L.H.D.).vicinssianansnnnnns nack |*°"* 204178 | 492 1
Q 30=-1-3 [Shell (L.H.D.)..cciossssesnsnsnnns Lid |*'°* 204179 | 495 1
. 20-1-3 [ 5hell (L.H.D.).......oncuas o G e . Jooeas 204181 | 496 1

217




30.030

BODY PANELS

BODY STYLES
FIGURE PART E 5
GROUP, PART MAME and DESCRIPTION MODELS wlelzgle] @
NUMBER NUMBER 2lzlg|l=|%
+|al=]5] &
1 z 3 5 &
30.050 - BODY SHELLS (PRIME) (Cont’d)
Shell (L.H.D.)...cvoueissmsnnnnrann less 204183 | 496 1
SRR TIGECTIREL D17, (10 oot o = ofo| vty 206278 |491 1
Shell {LJH;DI}Illl#rrllli%%llﬂlitll od CRCRCRES 2062759 401 1
SRe ] T (L AEATI ) f o d R T D:ck 206280 | 492 1
Shell (R.H.D.}........ nooglooganas Lid . 1204174 | 491 1
Shell (R.H.D.)::sermnnanmuanasas ‘s 204180 | 485 1
30.052 - ROOF PANEL (PRIME])
30-1-2 |Panel........ A O00odn S0P ennOnarE] (e hal st ln e wixlabnin 200582 |aAll 1
Moulding, Roof Drip, RiBBE...ovvcvevenn e.... |202329 [A11 1 1|1
Moulding, Roof Drip, Left..... .. ocvvuunnnnnn. 202330 [(Al1 1 1(1
Anti-Squeak, Roof Bow and Dome Light Support. |206108 |All B8 8|8
30.054 - COWL (CR) BODY FRONT END
30-1-21 |[Cowl Complete (L.H.D.).....cvuuvnuces cassaea. | 205583 |41l 1 1|1
Cowl Complete (R.H.D.).....iciurannnnnnanns .+ | 205648 | 491,495 1
. 30,056 - ROCKER PANEL (FRIME)
30-1-17 | Panel, Right..... e b e L latarata s alaPetaiate ofe infs 205231 |al1 1{1]1]1]1
Panel, Left...........cccaa s AT ) (0 O VT e | 205232 #11 11111
30.057 - REAR WHEEL SHIELD
E‘hiﬂldl Right;. T I ok EFEE G A EE TR T 255432 492 1 1 1 1
Shield, Left.......... S T O e AR T R O ... | 205433 (492 1({1(1]|1
Bracket, Hody Front Mounting, Right...... ... | 205434 (492 1.{1]1]1
Bracket, Body Front Mounting, Left...... eee-. |205435 | 492 11§11
Bracket, Body Front Adjusting, Right......... 205436 (492 1111
Brackest, Body Front Adjusting, Left.......... |205437 492 1/1|1]|1
Bracket, Body Rear Mounting..... At e D H OG0 205438 | 492 2|2lz]|2
Bracket, Body Rear Adjusting..............- .. 205439 {492 zl2|2|2
Bolt, No. 10-24 x 5/8" Rd. Hd. Carriage.... T00 | 492 12 12 12 12
Flatwasher, No. 10 Sm. ..o rsnnnsnnnseass whale 248 | 482 12 (12 12 12
Lgckwasher, No. 10 Med...... G A0 Ao DE BoeaD 254 | 493 12 12 12 12
Wut, No, 10-24 Hx. Lt......ccn0nuivcaas elefals 378 |492 12 12 12 12
Bracket, Shield Lock.......... OO0 0 S e £ 0 205440 | 492 212|122
Screw, No. 10-32 x 172" Rd. Hd. Cr. Rec.... 654 | 492 41444
Plate, Lock Bracket Anchor..................: 205441 | 492 212|12)| 2
Weatherseal, Right...... . ccuiuuaiis sessassss | 205442 [492 11|11
Weatherseal, Left........... 6 1 P O o CLEREHE £ ] . | 205443 | 492 11|11
30.058 - REAR FLOOR PAN AND LOWER DECK
PANEL (PRIME]
3!?-1-5 Pan, Rear Floor..... AT e e e e [ah sl el en e e T s AR 204325 | Al 1 1
? ‘Pt , ReAr FloDT. . . .iiaensssssasnsnsssssnnais 205137 | 492,496 1
Pan, Rear Floor......ccusuvess e O O B T 206297 | 491,402 1
Panel, Lower Deck...........c.cavan e a4 el 204324 | ALL 1|11]1 1
Reinforcement, Lower Deck Panel....... ceeeess | 204323 | AlLl 1111|111
Weatherstrip, Rear Floor Panel Ext........... 205129 | All l1|1j1(1|1
Plug, Rear Floor Pan Tire Well.........cevrvus 205453 |All 1j1j1]|1
Plate, Tire Well Cover........c.vteaceemnananns 205130 | 491,492 1
Plate, Tire Well Cover.........onensnennnannn 205130 | 492,486 1
Scraw, No. 10-12 x 3/8" Rd. Hd. Cr. Rec.
T T, {ottw =iie = fmym (ot nimfa mrafn sl e siapein F e hfa e b n 609 | ALL 6 3

218

A

I ————




	kfpm460215.jpg
	kfpm460216.jpg
	kfpm460217.jpg
	kfpm460218.jpg

